FIGURE 20-1—BUMPERS—FRONT AND REAR—EXPLODED VIEW

110 i



i

e e e

tf -1 S N M £ pD

(- - R - B T R e S R ]
B = O D o 3 &M th e BB O

FIGURE 20-1—-BUMPERS—FRONT AND REAR—EXPLODED VIEW

PART NAME GROUP
5 4 Et e Lo R L B o o b O B e S S N e C L S = R, s PR 20,200
Support, Front, Outer, Right . . . ........ o e s wgELe afa coa e e LR LT e et 20.208
Insulator, Bum e S b e T e e hn tammini e 2 e e 20.208°
Bolt, Front License Plate Bracket . .o v v e v st i o s sonmasrvrassvamsntvsssnsas 20.100
LT Th ] el o ey ol V[T e i o O o o 7 R I A R I i et T Y T g S S, 20.208
Flatwasher, Bumper fo Support . . ... ......... T T e T D B T T Aty Hae 20.200
Locinut, Bumps o o B R o e e s ieie woiai v » un e e s e g e aim e at el e e e R 20.200
Ly [LERE T T ) of B ) o o T e o o 1 O P TR R i P e AP P P s £ i FURELCE £ OF E PO Lt < 20.208
Platwasher, Bupport o Brame it L L o T L L i m s s e s oa o SRR R L e 20.208
Bolt, | SO b b I B e et it 2 s ines 'm s e win % m e m o mm i w e m e e e s alewiel e e . 20,208
Supporl, Front, Quter, Lefb. & .o oo o s o s o0 6 8 5 8 8 4 4000834+ P e B PRI oo 20,208
Eolt, B ey b P P b e e it & i G hiem e n o mmmms alh nm o aRb e e a R wlmyE A 20.200
Guard, BUMPE . .« o o v s o 0 saieie s 10666 800 o s s aset ot ssssa T I T I T AP 20,260
Bracket, Front License Plate . ... ... B L T e ety S e .. 20,100
Lockwasher, Front License Plate Bracket, . . . . . ... ... ¢cceeucrnsas P s g E R LR e 20,100
Mul; Front License, PlatefBracloetS S iimas o L o L o LBmE, L L SR L L e et e . 20,100
Support, Hear, Outer, Left .. ..... 0 6 T T TR T T L e i n a o o T i e
2T dole. TTERn TOTTTNL DA S B0 o o s £ e s S S i T 20.252
RO R T T A T N T 1 - it s Silahs & = s s s & 5is aie sl & s s ol o ahs by Jata ate fy 2!1.2\;.-2
Rl o] g i, DO T T AT iy S e ) o T o 2ot s . o S o e S o e 20,252
Speednut, Bumper GUATd HOIATPINE, . . . @ . . i . v s oot e s a v wmm mwime i ma 5% dram et 20.200
Plug, Bumper Guard Hole. . . . ... ..o v v v vt v nn PPty e L A SRR R O P e 20,200

111

e e e




20 CHASSIS MISCELLANEOUS
EDC
FIGURE PART PE:SCAR
NUMBER GROUP, PART NAME and DESCRIPTION NUMBER | MODEL
513|514
20.000 - SHOCK ABSORBER - FRONT
1!3-'1-'? Shuck ﬂ.bsﬂrber 4@ & & 8 & & & @ @ F # 4 2 2 & & F F 5 4+ & 4 3 3 ¥ B F X & B E ¥ B ¥ o ¢ + + 4 2122?5 2 E
g Shock Absorber (Export Heavy Duty) - o o« v v 0 v s 0 ot v v s e s an v Helien 212880 2 2
13-1-12 Lockmut, 3/8"-24 HX. . .+« v v e an e v e v s vnran B o B iR 202257 | 4| 4
20.002 - FRONT SHOCK ABSORBER TO UPPER SUPPORT CUSHION
13-1-10 CUShLOM & ¢ ¢ cv a s 5 5 5 5 2 o 6 8 o woa sfalalars s aleitie o v o s oo b s na n e e 206651 4 4
13-1-8 Retainer, (Pllot) /168" LD: . . . . o vt ot ccveianavannnns e i 201118 | 2| 2
13-1-58 Retainer, 13/32" 1.D. . P LI I I A I 201015 2 2
13-1-11 b T g e T o b e P PR S e B e o 7 o o T 202867 2 2
20.004 - FRONT SHOCK ABSORBER TO FRONT SPRING SEAT CUSHION
la_l_lﬂ Eushiﬂ‘n L L T B ) * & * * * 8 B * * & & &4 5 8 & & § ¢ # & 8 5 & 8 S & & BB BSOS S EOEﬁEI 4 4
13-1-11 Retainer, 13/32" L.D. . . . . . v b i A O e R e O & Fat o oo 201015~ 2| 2
13-1-8 Betainar, L/ LD v v v v oo v e venwenmas oA TR L e - 5 o o o 202867 21 2
13-1-40 b T b i o e e i e P ey N R 0 L o 1y 1 1 1 201491 2| 2
13-1-35 o T T o W e o T b B EV L R R o R iy £ e A RO R PRS0y 1 212298 | 2 2
20.010 - SHOCK ABSORBER - REAR
12-2-15 Bhock AbSorDET R et s o et s v aleir shals = s 2 mim o w = s 5 s u wfellalTide fade Natla e 212277 | 2 2
Shock Absorber (Export Heavy Duby). - o o o it i i it v i it e it i e e v e s 212881 2| 2
12-2-12 =N A A pio 0 o oo o O D O Gaao O o R R R RO RN o o ot 201494 8 g
12-2-13 Flatwasher, Outer (15/32" x 1 1/4" x 1/16"). - o o o o i v afiie o v vn o w v v s 201495 | 4 | 4
12-2-11 Flatwasher, INNer = « v + s s 0 s s s 0 005 08 s 520200 4004 il e e 206120 2 2
12-2-14 Locknut, TALB 20 HX . .« 4 s s 50 = s0s 3o s s 0 2o wsx. S0y e 658 | 4| 4
20.100 - FRONT LICENSE PLATE BRACEKET
20-1-14 EE R il o i e oo O R B D TV s - P R R e 208567 1 1
20-1-4 Bolt, 1/4"-20.x 5/8" Fx. Hd. - . .. coie, . WS 0F . ... e 257 | 2| 2
20-1-15 Lockwasher, 1/4" Med . . . . el « o« v ot omeit s it 180 | 2| 2
20-1-16 Nut, 1/4"-20 HX. « v oo v vw. s ... O o oo IR 208 | 2| 2
G - ;
20.106 - FRONT LICENSE PLATE MOUNTING PARTS :
Bolt;1/4V-20 x 3/8" Tr. HA. 81 . . . AEREE | . Lol ., O 753 | 2| 2
Nut’ ].ll'lllq”_zn Sql * & 2 B o Bk F & 2ok ks .I%I: 1. LIRS S I B L T T T R R R D D R A 235 2 z
20.115 - REAR LICENSE PLATE BRACKET
Bracket (Use Less Deck Lid). . . . . T & ot e e SR e z12278 | 1| 1
Bracket (Use With Deckh Lid) - . - - ¢ v oo oo v i cdaali i i s e mamasauns 212273 | 1 1
Serew, No, 14-14 % 3/4" Washer Head .. ... .... .. . ¢ccuuun... 207540 2 2
Wacher (R ubher B e e Hevn R L 208569 | 2 2
TS T © i R CreE =k P L RPN Sl - . ) e L R T ] ¢ 207046 | 2 2
e Tl 0 o D T T R R L Ll R T L Ol bR E L T D0 (T B e ke - 200535 1 1
20,119 - REAR LICENSE PLATE MOUNTING PARTS
Bolt )l 4B B8y T HASEL L o L L S e e g TEE | 2] 2
Speednmut . o v v i i i e s Bl r < 000 o0 OOk T e P 205360 | 2 | 2
20,200 - FRONT BUMPER BAR
20—1—1‘ BT e e R S e e e e Al a At ein e PR ' aw . 212280 1 1




CHASSIS MISCELLANEOUS 20
USED
FIGURE PART PER CAR
NUMBER GROUP, PART NAME and DESCRIPTION MUMBER | MODEL
213514
20.200 - FRONT BUMPER BAR (Cont'd)

20-1-12 Bolk: - o & oo s e P I I i APy B 212281 * »
20-1-6 Flatwasher . .. ...« v v o a0 - Sunpart[* © " C R SR TR 201471 ® .
20-1-7 Lioeknnt & it S i s Sl e o 208574 | * | »

20-1-22 2] T PR A L b e { Carsnotequipped |« v v v v e e e e e v v 2lzz282 | 2| 2

20-1-21 Speednut . ........... with Guards ‘s b a e s 212909 | 2| 2

20.208 - FRONT BUMPER SUPPORT
20-1-5 Support, Inner. . .. .. 0G0 00000 GO OO0 00 GO P 212284 1 1
20-1-2 Bupport; Oat e R e s e e v e e L 212285 1 1

20-1-11 Support, Outer, Left. . . .. ........ st MR | T 212286 1 1

zﬂ-l-iﬂ BUIt 1; ""20 N. 1 IEJI'FE“ qu Hd+ . 1 tﬁ 4 & 8 F % ® % # W B v ® F & 3 O N oEoOEE AT T54 ‘i 4
20-1-9 Flatwasher, 1/2". . ... .. ... T AR ¢ 1o CE ey £ o P 755 4 4
20-1-8 Nut, 1/2". DO e o - . | Frameiigean SN e T 23| 4| 4
20-1-3 Insulator .. ..o 004 £ T (T T B A AT P Er o B - £ e g i 208504 1 1

20.210 - FRONT BUMPER SUPPORT COVER

18-2-41 BT, I HTio & & 06 0 060 f o o e I M e ey T OO e 212287 | 1 1

18-2-31 Cover, Left ..........% SRR Lot o Ty PR R W P P P L AT ST Py e 212288 1 1

13_2_35 Bl'zll:k'&t {Frﬂnt-j -------- L R A I R Y CE] NI T I ) 212239 4 4

18-2-33 RISV coo e oo o oo d oo cie ORI o mi e A et aliet e Parallana n s w ke 205680 8 8

18-2-34 Flatwasher. .. ....... -0 T vt a4 ha L & L m e i A BO& 8 ]

15_2"’32 Epeeﬂl'lut 4 B B B FE B ¥ 3 B & 3 LI & @ 4 B B B or B w4 + s e o & % o= ow @ 20?093 B B

18_2_29 Bumpﬂr LI IR S DR IRE I IR I I * * + * # % = ® P T Figk * F n F @ oF T ® oW omoE 212338 2 2

18-2-38 Bracket (Inner) (Rear) + . v« v v v v v v v v a vt aeessennan L . e R 212290 | 2| 2

18-2-30 Bracket [Onter iR eam) i i o . o o i v et a i e e e n e Y oe s e e o R 212839 2 2

18-2-40 Bolt, 1/4"-20x 3/4" HX. Hd. & « ¢ ¢ v o v a v o oo vsnn LR L g ) T 529 4 4

18-2-39 Loclwasher s U/ ERREATO0MN. o v o e uiiin s o 03 m o oin sl w rmiati) = aa aTo0 | 4 4

18-2-34 L E T T o vt 0 0 0 oy £ e R T il TR e . i e R Bog | 4| 4

18-2-37 i [l B LR T8 1 6 o' o O e R e et e R st e - L 204 4 4

Bumper {Rubb e ) Tt e Si. i v @ ateislne s nmasd e e SRRt eiaTs 207563 | 2 [ 2
20.250 - REAR BUMPER BAR
zn_l_l Ear llllll & = a3 + 4 & 3 3 3 3 8 @ & F ¥ 3 3 3 3 3 BB + & 8 B @ § B ¥ & #F F & 8 ¥+ ¥ @ ¥ * B B = 2122&0 1 1

20-1-10 121 | Ry o e B it P 212281 * -
20-1-6 17 T o Foo 1 =) PR S S Quppopt [ “ e T 201471 * *
20-1-7 Mutt, -, S oh e RO e | P PPOT s . | R e o .. | 208574 | +| =

Plng e e Carsnotequipped] .. ... .. ....... .0 e 212282 | 2| 2
Nut "% & & & 8 =@ .' 4 4 § 5 & wilh Guardﬁ & & & 8 3 & & @ LI I I 2129‘]9 2' 2
20.252 - REAR BUMPER SUPPORT

20-1-19 Support, Inner, Right . .+ .+ v 0w o v v v v v AP DR P B VO e i oy 212291 1] 1

20-1-18 Support, Inner, Leff . o o ¢ o0 iu v e i o n v me v e e e s v sk el 212292 1 1

20-1-20 Support, Outer, RIght ... . . . . . ... i i ae s e e e me e a . 212293 | 1] 1

20-1-17 Enpport, OUEeT, Fieft. . o v o er cie v e e e e e e e e e« a2 i 212294 1 1

20-1-10 Bolt, 1/2"-20x 1 3/8" Hx. Hel.. [, | .o, 754 | 4| 4
20-1-9 Flatwasher, 1,/2". . . ., .. ... T [ LR T S O R L ¢ 785 4 4
20-1-8 Locknuty Ly 2uS00iHEE. o i bl e o) ata  the et s d s ter ranle o ok T 223 | 4| 4

20.260 - BUMPER GUARD - FRONT AND REAR

20-1-13 AN e e S e alal st e ilit e a el s e hala atle  alfelagis o nige Peinink s takale el s fataeln 212295 4| 4
20-1-6 B A N s o T e s it ahaehe s alel ab ) aifa) s oy a e m e e g Rl o 201471 4 4
2‘}'1-? LEIE]'F.I'[UT. BoF &+ & 4 4 B B & % B 4 B 3 B F B B B B & 8 8 B F B & % & B B B B E & # & B B v ® & @ 21]3514 4 '4

*As Required

113




20

CHASSIS MISCELLANEOUS

FIGURE PART PER CAR
MUMBER GROUP, PART NAME ond DESCRIPTIOM NUMBER | MODEL
5131514

20.300 - TOOLS
L T T b e P e e i 1 212296 | 1 1
BB L ami ey mcniial b s wom R e AR b E e EL R e e m ke e e AT 212297 1 1
Wrench, Wheel Bolt + + + v o v s v s st s b s s s s s v s s s nnauortnsmnanans 203288 1 1

114

|
'
|




>

NOTES

115




	kfpm580110.jpg
	kfpm580111.jpg
	kfpm580112.jpg
	kfpm580113.jpg
	kfpm580114.jpg
	kfpm580115.jpg

